

Test Report

No. AJHG1511009330FB Date: AUG.31, 2015 Page 1 of 5

The following sample(s) was / were submitted and identified on behalf of the client as: Sample Description: 100% POLYESTER FLAG FABRIC Type/Style: TXFM-126" Density: 115GSM Thickness: 0.031MM Composition: 100% POLYESTER Addition Information: COLOUR: WHITE MAX WIDTH: 320CM End Use Application: FLAG FABRIC

Test Requested:

To determine the flammability (building materials class B1) in accordance with DIN 4102-1 (May 1998) Fire behaviour of building materials and elements Part 1: Classification of building materials, Requirements and testing

Test Results: -- See attached sheet --

Conclusion: The tested sample **meets** the low flammability requirements of class B1 of building materials under DIN 4102-1 (May 1998).

Test Period:

Sample Receiving Date	:	OCT.14, 2015
Test Performing Date	:	OCT.14, 2015 TO OCT.30, 2015

中国·浙江·安吉县阳光工业园二区阳光大道301号

Signed for and on behalf of SGS-CSTC Co., Ltd. Anji Branch

Allen Zou Technical Manager



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.sapx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Cond

Member of the SGS Group (SGS SA)

邮编:313300 t (86-572) 5018825 f (86-572) 5018829 e sgs.china@sgs.com